R

BOLENS TRACTORS




where apphcable)

° .
5
o
. ‘
3
.
-
+
R
- i
i

Lo

y e ) X "MODEL 1468
REF. “PART Qry. "REF." PART - ° P e QTy.
NO. NO. REQ. - 'NO. NO. ~’. -DESCRIRTION' - - REQ.
1 1747834 Seat. e s e -1 ‘31 : ~1758804BDG Screen Grille ©,......... .. ... L
2 173411SBOW Seat Support ...... eiees.ie. 132 1736399 Flange Nut #10-32 ............ .. 4
3 ° 1738815BDG Stop ... fevne 10 33 e 1107382 FlatWasher 5/16 ........... ... 8
.4 1185878 Pop Rivet........i. ... R e 2 34 1728072 Push Nut .............. Feceaiaa. 1
‘5 1748574BOW Fender Assembly e 1 35 1185232 - Drive Pin, 3/16 x3/4..... PR |
6 . 1725615 "Reflector ................ 0. e 2 PB’® 1186130 Carriage Bolt, 3/8-16 x 1=1/4...... 2
¥ T,e 1186329. - ° Screw, Hex Hd. Fiange Lock, 37+ 1186067.. . Carriage Bolt, 174-20x1/2....... 1
s 5/16-18X3/4 .10iuriiniien.... 2 38, 1746139 FootRest P .................. 2
8 e 11863_91 . " NutfHex Flange Lock, 5/16-18 6 39 o 1186332 _° Flange Screw, 5/16:18x 1-1/4 2
9 . '1738819BDG:Shift Plafe Assembly ............ 1. 40 . 1736565BDG Foot Rest, LH.... ............. T N
10 * 1750289 - .instr. Decal..................... 1. . 41 . 1736566BDG FootRest, RH: ........... .00 1
<117 - 1746323BDG Tunnel ......c..0cooiieioaes 1 42 1758926 Fender Decal R.H: .............. 1
.12ﬂ 1739688 - Thd. Cumng:Screw 5/16-18 x 5/8 2 43 1758925 Fender Decal L.H:- ... Gt eaen 1.
43, e 1729492 Flat Washer 11/32. EOUUTOTNY 3 44 - 1727127 Latch 2
14_e 1185418  Flat Washer 7/32 ; L 45 1727126 Clip e i i 1
-2 157 1734084 (. ,. Shift Shield e 46 1728772 Rivet, Pop, 3/16.x 1/2 ............ .2
1B~ 1734398 " Top Lock Nut; 1/4~20 '47 « 1100256 ~ FlatWasher, 3/8 ......;....:... 4
17 . . 1107381 - Washer, Flat, 1'4(4/.:.1...:......'.. 2 48 1734269 "Adjustlng Knob....l.....0%-...0.2
18 1749566BOW Hood & Grille Assembly ......... LI 49 © 1733960 SPrNg ... i o T
19 - 1756360 Decal, Grill .. ... .0 0.... 1 50 . 1735125  Speéial Nuf......:..... ceee 1
;'20° 1757308 .  Decal, Service ln;fr DUNURUDUE | 51 e 1186229 ~ HexNut, 1/4-20....... PSR B
21 1756361 ~'Decal; Hood'R:H." ..., .., RO 52- ¢ 1100241 Lock Washer, 174 .......... Lo
22 1756362 - Decal, HOOd L.H...........0... .. 1 53 1734515 Actuator Bracket. ... ...\ .. .. 1
. 23 ¢ 1100799 | o “Screw, Hex Hd., 5/18-18x1-1/2 -4 . 54 . 1110107 -~ Lock Nut,5/16-18............... 4
24 1726932 < Trim ..ot SRODCRUR SR B 55« .1735265 , PivotBIOCK ....0iveeinernnnnn. L2
T 25 1751471 Decal, Instr: Panel Louime. 1. 756 . 1738817BDG:- Shift Lever Stop. ... i .. e
26 .7 1740874 . . Spacer.....,..... ﬁ\ 57 ® 1186345  ° FI. Screw, 3/8-16 x'3/4.. .7 ...
27 1736341 PivotRod..... il 1770 58 e 7186398 FLNUL 3/8°16 ...c.......l.l.in.
28 1736340 . Pivot Block ....... ...... "4 - 7.759 1748080 . Light Cluster: Housmg ......
© 29 & 1100362 Cotter Pin, 3/32x 1/2............ JIw o7 60 1748081 7 Lense i.......vhpe..l.l .
.30 11_86389_' ~ Nit, Hex Flange Lock, 1/4- 20 4 61 1741454 . Self Thd. Screw; #10—16x 172
: f ' 1738223 - “Spray Paint (White) ., .. - ..
¢ .Common Hardware - Purchase Locally (Grade 5 1736796 Spray Pamt (Dark Green) R

. A
B e
P A
(A y
7
5 .
‘ L
' A .‘




30/35 ft.1bs. .

~ Torquo.t.é

RN

N 2
/v :

B LT .! - L < K . s . i N
N h . ‘o : - % o Y . . 9 N . ,.
- - - - . . N L - R b g . . N . i ...
B - B - . . A . - , R , ’ . dﬂ. )
. N < . ' - . E . . N .A - . .‘P-tl"- N
‘, . o . A. o o . ¥ . . ,.. ) ) " . s . ) s / g ﬁ,’« /
- . : . et . RV ) T RE: . J ) .
o o \ \ . . . n TN o L : A, /
E e 4 " - i o k ”.. : 4 \ .. A .
‘ o \ s ) . o - . L P
. N » ..‘... S ,‘ 8 . B ) <
* - . . R ;
i) s




< A
'] -
" o ' . 0 .
| A .+ ~.-MODEL 1468
- L o . .. s R
REF.. . PART - REF. . PART g aQty. -
NO.  NoO. 'NO. -* NO. DESCRIPTION REQ...
) Y . o IR 5“ e o .
1 1186309 1-FI. Screw 1/4-20 x/5/8 .....z..... 1 41 » 1100243 Washer, Lock 3/8 ...i........ ... 1
2 1758121BDG Engine Support/..............0.. 4 42 1734790 .. Clutch Retainer............. e 1
3 1758191BDG Heat Shield ../.......... e 1 " 43 -~ 1740344 - Heat Shield Gasket.............. 1
« 4 .-1186389°, 1 FLNut1/4-20.............0..... 1 44 1756843 . Decal, Belt Adjustment-... ... I
5 1806648 Spring, Extension ... .. Al 1 45 - 1734935 - IndicatorCap................. a2
6. 1186391 Ftange NOt>5/16-18 .. ........... 8 " 46 . /1‘708125. Pin, Glews ...... 4. 5 /’/
7 1758173BDG Engine upport..; ............... 1 - .47 1758743 _'Manlfold Filfer .......i...e FEET AR A
8 1727918BDG Strap/. ... i .. ool el 1 48 1726661 Spring Extension . . ............ .
9-e 1185712 Screw, Hex Hd. Thd Cuttlng No -49 » 1100350 - Cotter Pin1/8x1 ....... e, 2 /
A0BEXN2 e 50 '« 1107386 -. . WasHer, Flat'5/8 ............ L2l
10°  1757213..° Tdnk Retainer . 51 1186393 -~  Nut, Flange Lock 3/8-16......... PR
S 11 " 1750687 . Clamp, Hose 52 1721921 "~ .Coupling, Special ............. .1
. 12 - 1100799 Screw FI 5/16-18x 1/2. 53 1186350 Screw, Fl. Lock 3/8-16 x 1- 3/4°/~ 3
13 7 1727491 Filter Fuel ,.....ooveveenaennnns 54 1186393  Nut, Flange Lock 3/8-16....../.. 8 -
714 71758908 -/ Line;Fuel ...l il 55, 1726660 :. Pulley, fdler ..... Mgarens YA
15 {758178 /. «Screen ...... Y. . 56 & 1100049 . Screw, Hex /Hd Cap 3/8-16x2- ‘~- ‘
" 16 - 1723474 /.  Clamp, Hose . E 1 B A 4,
17, 1718029/ —Valve, Shut Off.....c.o. .. .. ‘ 57 © 1186047  :Washer, Flat 3/8 ID x 1 3/8 OD 8 .
18 1103959 Washer, Flat #10 ....... . .... 4 58 1186347 - Screw, Fl.3/8-16x.1..7...."., L. 4
<19 . 1758870 Engine Extensuon LA q 1. 59 1724896 - .Mount, Isolator . . ........ 4
207 - 1758 " Drive Shaft Assembly. .......... 1 60 ® 1107383 ., Washer, Flat3/8 . FRTETRREPRPRY 5 \\- ,
.21 1186334 - . Flange Lock Screw 5/16-18x 1-- - . 161 1113527 “Ring, Rétaining 3/4.'.;;........-... 2 AN
N _.A3/4 S A AN 4 - 62 . 1742723 Plvot...~.‘.....'.._./. ..... ey .'
2271185596 Sq. Hd. sef Screw5/16—18x5/16 2 63 1734398 © Nut, Lock 1/4-20 . ...... S T,
~ .23 e 1100807 _Hex Screw 1/4-20 x 2 " 64 1738569' ... idler Arm Assembly .............. 1
' 24:% 1733398 .  Nut, Hex.Lock, 3/8-16 65 1742725 '« “Idler Arm Assembly ........... . 1
25 1875711  ’Screw, Phil Hd. M6-10x8 . ... ~- 66 -1736481BDG Support, fdfer..........c.. o0l 1
26 1108842 . " Sq.Key 1/4x3/4...';.'f,... e w87 1738112 ".Knob, Adjusting-....... R 1
N 277 1751507 :  Deflegtor [ A 0.0 1 68 1752912 - Elbow=90°.......0 . ........ e 1
28 1759159 ,Support Eroﬁt . 69 o 1100256 - Flat Washer 3/8...'....,....5._....._ 2
29 | 1758207 ’Mumer...-......~....~.-. 2. 70 1748758 GasCap............. et 10
- 30 " 1758805BDG Guard.. ...\ ..ueeiiein. §’ “71 . 1749484 Fuel Tank (includes Hef 70) goese 1 A
. 311759147, Hex Hd. Screw M6—1 0 x 50. .72 "1759146 ._,"ou Filter......... SR O 1 i
© 32 1860204 Screw Hex hd. M6-1.0 x 20 73 1759382 - Tube, lnsUlatlng et X
'-'33 o * "Engine, 14 HP, Brlggs&Stratton <74 1758175 . Clip:..::... AU S 1 :
: 290447 0.t e ...1 . 75 1758174  Tube, Drain;,....... et 1
.34 e 1100241 Washer, Lock1/4 ..........0.... 8 . 76.- 1745688..  Cap, Pipe.......... cion i
*35 1735531 . CGableTie...................... "2 - 77. 1758169BDGSupport, Rear........... Neieenan 207
36 . 1723478 HitchPin........0..o.ivoo o a0, 400 7 78 1186331 - Screw, FI.5/16-18x 1 .. ........ 4
‘37 1100276 Key, Woodruff 1/4-7/8. ... .. w79 1758172BDG Shield, Heat Ass'y.......... SO
38 1741572 . Clutch/Brake, Elect .. ......... TR D ghi Screw, Hex Hd. 5/16—18x .
.. 39 . 1186345 .- - Screw, Fi.Lock 3/8-16 x.3/4 ...... 8 . - S R 1 2
40 . 1100009 .- Screw, Hex Hd 3/8-24x 1.._', ..... 1.0 »1,.81~ . 1100242 * Washer, Lock 5/1’6 et 2
Common Hardware Purchase Locally (Grade 5 . / 4 " "
;where appllcable) o » ' o N
. oy o ' -
ey IR e -
L E :_".. L - . . C-4 - . . - LAy rﬂ* f



SEE PAGE 14
[FOR BREAKDOWN

OWN .

-PAGE 14

°

 SEE'BREAKD

* BOLENS TRACTORS




’ o i L
~ - ¢ MODEL 1468
t - . -
REF. PART - . .. QTY. REF.  PART * : QTy.
NO. NO: : DESCRIPTION REQ. NO. NO. ‘ DESCRIPTION REQ.
5 coEr . - . - 2 o?
1 1728694° Rubber FootRest ............... 1 ¥® 36 o 1734398 / LockNut,1/4-20................ 1
2 . 1733771 L.H.Pedal ASS'Y ......cueuuenn 1 ~ 37 e 1100351/ Cotter Pin, 1/8 x 1-1/4 . .. . ... ... 1
3 1120209 Roll Pin, 3/16 x3/4 ......... U 1 38 1756715 Knob ... ieeiiiiiiiiiianass 1
4 e 1107382 "Flat Washer, 5/16 .. c............ 4 39 e 1100245 Lock Washer, 1/2 .......0........ 2
5 1107383 - FlatWasher,3/8 ................ 5 .40 ¢ 1186233 Hex Nut, 1/2:13 ................. 2
6 1734553 - HandieGrip ... 0iiieieeeenen.. 1 .4 174241OBDG Frame Support.................. 1
©7 . 1729683BDG Brake Lock ..... .. ...l Sy 1 42 11744837 Brake Arm ASS'y .......oouurnn.. 1
8 7+ 1726640 SPriNG .o eeii it T, 43" ¢ 1100350 . - Colter Pin, 1/8x1 ..., 1
-~ 9 e 1100346 Cotter Pir, 3/32x3/4 .............. 6 44 ""- ‘1733735 = Brake Band Ass'y«; ............... 1. .
10 . 1732471 ClamP i v i e 2, 45 '~ 1118554 . Retaining Ring, 1" .............. 1
11- - 1732147 Drive Pin 2 , 46 1734741 < “Brake Drum Assy........ieones 1
12 ° 1727888 . Spécer ......................... 1 |47 1104436 .. Key, Woodruff, 3/16 x 3/4. .. ... 3 K
13 - 1185802 Bushin 4 48 - 1744799 - .Pulley ............ e e 1
.14 e 1100064 Screw, Hex, 1/2-13 x 1- 1/20...... 2. 49 113527 *  Retaining Ring, 3/4......... N 17
15 1733398 Top Lock Nut, 3/8-16............ 4 - 50 ﬁ747232 'V Belt (H.A. 44. ) e 1
16 . 1720612 . SPIiNG. u et 1 51~ 1728286 Belt Guide:......0....ivuutein. 2
17 . 1744813 -BrakeRod....... e 1 - .52 e 1186391 Flange Nut, 5/16-18 ............. 4
18 1705108 - . ‘FlatWasher.............c.ioun.., AR 53 1186259 . Nut,Jam, 3/8-16...0...... ... ... a
19 o 1186345 _Flange Screw, 3/8-16 x'3/4....... 9 54 " 7186457-  Thrust-Washer..:............... 1
20 1733774 . Control ArmiASsS'Y. .....ieueeinn. 1- . 55. 1757491BDG_Support Gear Bp'x RUUR R
21 1735570- ClutchRod ...voivauleniiennins 1 © . 56 1115815 Screw, #10-24 x 5/8 .............. 2 .
22 1747507 - PivotBIOCK ... .opiiaiiiii i 2. 57 +.1180025°- - Retaining Ring, 7/8:............. 2
23 : 1182554 -Set Screw, 5/16-18x 5/16..... .. 2 ' .587e 1186348 - sgew Flange, 3/8-16 x 1-1/4 3 -
24, .1757495BDG Idler Shaft Ass'y ~.......v.... .. 1 . 759 e 1100243. Lock Washer,3/8 ............... 1
25 ¢ 1186393 Flange Nut, B/8-16 =............. 14 T 60 T-1724639. . LClevisPin «.....iiiaatn... PR |
26 ' 1734835BDG BeltGunde ...... ST I | 61 4744800 - .Transaxle Support .............. 1
.27 1728810 . Idler ........:i.... e 1 62 1737757 . - Gear BOXASSY ................. 1 N
.28 e 1107386 .. FlatWasher, 5/8 .f.............0 1 T 83, 1744798 Pulley ................. e e .~
29 1739889 - Shoulder Bolt. .. ..o ..., .. 17 . 64 1748584 Brake Arm Assy....._.'_..'..'.:....'-1
../30 1730138 - BeltGuide..........:...::. R K -85 | 1186312 ' Screw, Flange Lock, 1/4-20x1.." 1
©31 @ 1100047 - * ' Hex Screw, 3/8-16x.1-1/2 ..... . 2. - 66 1186389 Fi. Lock NUt, 1/4-20 ............. 1
S 327 1738776 Idler Arm Support.... . ... s 24 =67 . 1103959 - Washer, Flat #10 ............ e 20
337 1706822 -SPRNG ciii.aeiieiiiiieeiieaans 1 68 - 1757496 Retainer.. 5. ..o .. iieneunnsd 2 .
'34.°¢ 1100062 ©  Hex Screw, 3/8-16x2-1/2........- 1~ 69 . '1757492 Guide, Belt ...... i, 1
-35{ J177567 Retamlng ng ............. et T s SR .
. Common Hardware Purchase Loca“y (Grade 5 ) Yh '
: wnere appllcable) e .
& ; ‘ ’ . . . oy “
- C-6 W
::‘ ﬁ, : - ) . e G .




I ‘ ;::f: - R LA .
- . } . ‘ R 4 Torgueto :
) : 47 -35/40'#¢. Ibs.




MODEL 1468 .
1 o . —_— v -
REF. PART - T QTy. REF. -.. PART . ‘ . aTy.
NO. . NO. " DESCRIPTION REQ. . NO. - NO. - -  DESCRIPTION - REQ.
- . ) \"L ./’ e . R - H Lt o - -
1. 1747804 - .Wheel, Steermg“...........’.... 1 .34 . 1740758  Steering Support................ S I
2 1185279 . - Pin,Roll......... U i 1 -35 - 1185976 ‘Fitting, Grease,; Thd. Forming.... 5 .
3 ‘ 1708012' Washer, Flat ......... RS AR, . 36 ° 1733442 . ‘Washer, Shim........ R TR AR
4 1723994. Bearing, Steering .."...... P S 37 1733441 Gear, Steering ................. N
5 1748777BDG Frame Ass'y, LH. ............ ..o o1 38 - 1185649 -Ring, Retaining ................. 1
6  1742085BDG Brace .............ileeveeennnsn. g 3g 1746622806 Cover............. e 1
7 ¢ 1186345 Screw, Hex Hd. Flange Lack, 3/8- 40 1713361 - Joint, Ball .........l.......oa. 4 &
. o 16X 3/4 il v 27 .. 41 1738496 Spécer .......... e e 2 '
. '8 1186393 Nut, Flange Lock 3/8-16 S ....... 22 - 42 e 1110152 - Nut, Hex Lock, 1/2-20 ........... 4
229 1738413 - ReHPin ....l........... 1 43 - 1726496 Rod, Steering..........covuvvns o1
. 10 1734555BDG Support, Seat ...\, .. oc..... o1 - 44 ‘¢ ~1186247 - Nut, Hex Jam, 1/2-20...... e 20
> w11 671186347 . Screw, Hex Hd. Flange Lock 3/8- 45 1731689 Arm Assembly, Steering....... N1
R 16x1...... e e .. 3 . 46" 1743946BDG Axle Ass'y, Front ............... 1
112 - 1748704BDG Panel Ass’y, Instr. . ... e 1. . 47 e 1120390 Nut, Hex Lock, 3/4-10°........... 1 o
13 - 1185846 . Flange Bushing...:/.....:...... 1 48 1185319 Bearing, Bronze ..... cereeeeeeie 200
~14 & 1100062:. = . Screw, Hex, 3/8-16 (REF)........ 1 49 1736206 Spindle Ass'y., L.H. Wheel ....... 1o :
.15 e 1186259  Nut, Jam 3/8-16 (REF)..... el 1 .50 1110547 Key, Woodruff, 3/16x1 -1/8...... 1
6. 17564438DG Support Assembly, Battery&Gas o7 U517 1186460 - Pin.........iiieeeee.. S L2
L “Tank..... S R ci1,7 527 1726495 . Rod, Tie.............. R 1
7. 1747579806 Frame Assembly, RH..\.........  1..° 53 ¢ 1186247 Nut, Hex, 1/2-20 ...... e 2.
A 18- o 1186349 "Flange Screw .3/8-16 x:1- 1/2.~..'._. & . 547 7.17385618DG Support Ass'y.Axle............. 1
19 _‘1735572': " Frame Support ceis.. 10 55 1732078 ‘Screw, Hex Hd. Cap, 5/8 mno
20071100281 Woodruff Key .. ... ..A .. e 2 o . (Special) ....l:...0L SURSUINGRNL T B
« 21 1100245 ° Lock Washer,1/2 .............. "8 .56 & 1110112 . Nut,Hex,5/8-11 ........ PRI 1
< 02 e.1186233 CNut, Hex, 1/2-13 ..., ..o ... 4 ° 57 1739738 ~ Spindld-Ass'y., R. H. Wheel..- ..... 1
23 ".1744aoaBDG Rear Panel ........., poveeeoiiie. 17 58 1708550 - Washer, Flat3/4 ..... 0. R
24 -* 1726679 “Hub, Wheet............ Ceeaens . .2 59, 1758907  “SteeringShaft ............. peeen o1 :
225 1708599 Spacer............... ...l..i.. 20 -80 1185616 ' Bearing, Ball With Seal ........ .2
26 1120380 . Nut, Hex, 3/4-10 el 2 61 1715789 Wheel Assembly .......... cieeee 2
27 1724718 - -WheelAssemny ......... e 2 62 1732927 . Tire, 16 X6.50-84 ... .ccvuiveann., 2
28 1718086 <. ‘Valve......................... v 4 63 - 1736159 Beve!l PinionGear............... 2 .
29. 1733081 Tire, 23:x 8.5Q........ PO S 2.....64 0121898 Washer.......... PR e 4 '
30 0101085 - Bolt, Hub............0.n.. e 10 - -"65 . 1744444 = Cap,Dust, 1-5/8 ................ 2
T3 174989580G Arm Ass'y, Steering ............. 1 66 ¢ 1100064 Screw, Hex, 1/2-13 x 1- VZE....... 4
32 1733707 -Spacer Tubular......... DRI 67 - 1113527 Retalmng Rnng. s o1
33. 1'185035 Bushlng, Flange O L A 2 L : ' S
¢ Common Hardwaré - Purchase Locally (Grade 5 T ) A T -
. where appllcable) Ty o LT
L ’ I i 3 ' g
. o : . : . ¢ [N s
N : . 2
C-8 .ﬂ :




WIRING DIAGRAM

‘Model 1468,

14

Q

COLOR CODE

R -Red
B -Black
W -White
Y -Yellow
BL-Blue

P -Purple »/ ]
B/Y - Black/Yellow
R/B - Red/Black
R/Y - Red/Yellow
G - - Green

. ENGINE e
INTERLOCK SWITCHES .~ * «
ATTACHMENT DRIVE LIGHT--'. .
AMMETER - ;

_IGNITION SWITCH -

BATTERY

ENGINE’

PP O

ATTACHMENT '
DRIVE CLUTCH
" SOLENOID -
. FUSE (30 AMP)
o 11. ATTACHMENT .
.~.DRIVE SWITCH ‘
12. CONNECTOR PLUG
13. STARTER
| 14, HEADLIGHTS
W1 18,
16.
17.
" 18,
- 19.

_FUEL SOLENOID
HOUR METER - OPTIONAL
ENGINE MAGNETO
ENGINE ALTERNATOR

DIODE e A

N\

.. ] |omveors omveou.

G-M-L
" OFF

@

\

R-8-L
RUN/LIGHTS

- REAR VIEW OF POSITION NO. 1

POSITION NO. 2

POSITION NO. 3

POSITION NO. 4

" ATTACHMENT.

“ komveswmen J o\,

~REAR VIEW OF {GNITION SWITCH

Y,




e | MODEL 1468
. . EE ’/ -

REF. - PART T ... . QTY.  REF. - PART = o Qry.
NO. ., NO. . . DESCRIPTION REQ. . NO. NO.-. . - DESCRIPTION REQ.
’ »«f A X . T . N »
1 o 1100805 = Hex Screw, 1/4-20x 3/4 ...... e 2 70 20 e 1186230 . Nut, Hex; 5/16-18 ............. o1
¢ 2. 1727379 Rivet, Pop, 3/16 x5/8............ -4 21 ,'1753539 - Solenoid ;............. e 1
3 1726435 . Headlight.:......... Y e 2 . .22 e 1115815 Screw, Phil, #10-24x5/8........ 4
4 1806805 . Plate, Retainer............... .2 23 1185985.  Nut, Keps Lock, #10-24.......... 4
5 .-1806808 . Retainer..:...............0..... 2 24 1734398 . Lock Nut, 1/4-20.........:.....: 2
6 . .1748719 Hourmeter........% tvsuuewesnn. o1 - 25 1755802 . Batterd Hold Down ............. o1
7.0 1100241 Lock Washet, 1/4 .. .. L.<... 4 '26° 1758439 - Cable,Starter................... 1
8 - 1735285 Bulb ........... 1 v 27 1758765 Harness, Main ...5..... i 1
9 1734366 - -Switch ... 0. . ... 1 - 28 7 1727169 Harness, Headlight. *............ 1
10 - 1186020 = . 'Screw, #6-32x3/8 - . ce. 2 29 " 1805345 Cable Tie....... SOUS U voo Be
11 .. 1752840 .Battery, 12Volt .........«.coue. 1:7 7 30 1744085 LampASSY. .....l...cvanininnen 1
- 12 1752586 Hold Down Hook {........... e 20031 1749487 . ° Retaining Strip....7.¢..... veeenn 1
13 1107381 .. Flat Washer, 1/4 ............. .. 4 . 32v 1734356 < Switch,PTO . ...ovviviipnvennn 1
14 71739205 Ammeter 20-0-20 ..., ..., 17 .- 33 1715012 . Electrical Nipple ....c........ven 1
15 1756074 ‘Cable;Battery Pos............... 1 " 34 & 1186229 - “HexNut, 1/4-20............... .. 4
16 . -.1754183_" 'Switch, Ignition ...\ ... ... .1 - 35 °1734472°  SwitchSeal............. e 1.7
17 /71753986 ' . Key, Ignition....... Vet 1. 36 " 1756075 ' . Cable, BatteryNeg. ............. 1
‘18 . 1729587 Bushing, Snap................... 1. ' 37 *1751328° . Push Button Switch ...... Sieduas 1
. 19 & 1100242 Washer, Lock, 5/16........... . .38 1749835 . FlipGrommet............ e 1
-« Commbon Hardware ~ Purchase Locally (Grade'5
- where applicable) :
. L _ : ne
! ) S
. . i ' C—-1 0 b \o ¥ .
¢ - s . . L




< — ——r
: : ' MODEL 1468
. '.. (\ -
& IS v . o
. |
REF. PART " 4, .. z:°F -QFY. " -REF. PART e Qry.
NO. = NO. ' = DES_CRIPTfON . REQ NO. NO. iz - i . DESCRIPT!O@'". - REQ
B 1.'1"_"18554'. . Retamlng ng ....... [P Ve, 2 12 1756_9@ '- Control Throttle . ............... : 1
22 1185816 - . Shim..i.i....... Viedenireesiiod. AR 13 1719267 - * Grip.-..... e o
3 71185728 . Flange B - 14, 1714644 . 1 Plunger .......... T 1
4 1734544 - Shaft, Lift... ... ai.ea. a1 15 1713075 ~  Spring i.......... e 1
/5 1100279 - Key, Woodroff, 1/4x1...........00 1 16 1755854BDG Handle, Lift-.......:0......... o1
" ge 1115815*; Machine Screw, #10-24 x'5/8. . ... 4 17 & 1186329 . ™ Screw, ﬂange Lock 5/16—18x3/4 2
7. 1737118 " _Knob Only....;.....; ............. n2 18- 1756853 -, Bracket-i.........t.....iolte 1
87 1732620 Control, Choke 1 = 19 e 1186391 - - Flange Lock Nut, 5/16-18 . 2-
.9 1185985: Keps Nut, #10-24.... .. Ceeriens .. 4 7Y 20 o 1186345 .':"Screw FIangeLock 3/8—16x3/4 2
10_ . 1734262BDG Quadrant............... feeedden 10 2100 1721252 - Clipla..., 1T
11 o 1186393 Flange Lock Nut, 3/8—16 .......... 2 ¢ 22 .1760059 '-'Plate Stop ....... 1__ o
ﬂ OCommon Hardware Purchase Locally (Grade 5 R
whereapphcable) / T . -
- . ’ . N ‘ . : . VI_V
C-11




= N

. " BOLENS TRACTORS

.. PEERLESS TRANSAXLE ASS'Y..MODEL 2355
. 'ANGLE GEAR BOX ASS'Y.-MODEL 3488-P91




o .¢ .
S R O _ MODEL 1468
ORDER PARTS FROM TECUMSEH, LAUSON-POWER PRODUCTS " - S N
REF' - PART" <o .QTY. .. REF. PART . ary. -
NO /§ DESCRI.PTION’ - REQ." . NO.. ~ NO. ‘ - DESCRIPTION REQ.
S PE&RLESS TRANSAXLE ASSEMBLY R TP 49 792007 :Screw Socket Hdppap, 1/4- 20 -
T B < V7 T S
2 792016 . R'ng Snap ------------ L 50 ' 786026 Pin, Dowel. .., ......... S
£ 37792001 . Ring, Quad ....... il .51 790237 © Screw,HexX Hd., 5/16-18 X 7/8
© 4 .792049 °  Pin, D”Ve-'~’- S e 752 792019 Plug, Magnetic Draife. ..o i
5 794093 Housing, Shift Levef e e - 54 780049 Bearing, Needle.........iuccoeeen...
6 784094 - - Keeper, Shift Lever 55 530105 - Bearing, Needle..."".......... e ’
7 784297  Lever, Shift....... ... e Ve | 56780024 Bearing, Ball.......c.. . .
8 784054 Rod Assy., Shift ('"C' NOS 9"‘““12 757 780047 Bearing, Needie..............l.....
el ‘_’-&24)----‘_--'-;--;-= ------ R -1 780050 | Bearing, Ball”..‘.......'..;..........-"..
9 792003  Spring .......u.. Fr,-‘{y ------ om0 T isg 780046 Bearing, Néedle.. ... ... . ...,
-10 792004 . Ball,Steel .., ...coini i, e EECEDERTI 60 788025 Seal, Oil... . e i
.11 -784004 ° Fork, Shifter ..o/ w0k * 61- 780001' Washer ............................ .
12 784055  Rod, Shifter (3rd ‘& 4th). . ... e 62 »776031 ._Shaft & PINION v e eeee el
13" 784056 Rod Ass'y., ‘Shift (Inct. Nos. 9tth 11 i .63 780048 Be/arlng. Needle...... ... ...
L. B14) i - B4 776030 Shaft, Reverse Idler ...... e
,~14 784057 - Rod, Shifter. (LOW) .., 65 7860258, Spacer, Reverse Idler...........
15 774498 Axle.... ...l - 66 77805/1 Idler, Reverse . .......
16 780042 Washer, ThrUSt i e e et e s D BT 778038"‘ Spur, Gear (22Teeth) e
17 792056 Screw, Hex. Hd. Capv 1/4- 20x ST ° 68 780039 Bearing, Thrust ........0.c.....0. ... e
o 3-1/4..... R RRETRES : .'69 774141 ~ Cartier Ass'y., Differential (Incl- No.
18 792006 ° Lockwashet, 1/4 .. S T1) ot e e L
19° 778080  Gear, Ring. . .. Sels L /70 774142 _Carrier Ass'y., leferentlal (Inct. No. "
21 786052 'Core Body“-.‘.._.‘._....-_.r ..... e '71) ............... R .,
22. 778078 - Gear, Pinion ; B N -;.'“'71 7-800511 Bush|ng..\............../.f U R
23 776029A Shaft & Gear, Bfake”" 72 788024 . FO"RING .......... el N
24 792017 'Ring:Snap.’. A 73 780007 WWasher “Thrust ......... T NG -
25. 776189A Shaft &Bearmg Assy Pnnlon (Incl 74 780051, Washer. Thrust o ... N, L
No.26) . : 75 792010 . PIUG, PIPE . uee it
26 780018 . Bearing . 76780075 . Race, Thrust...."........coceeuoi'n -
27 778034 . Gear Cluster Assy (lncl No 28) / : o L g L : =
28 780053 ' Bushing - Cemen s . ‘ : oL :
29 784074 - Stop, Shlfter R \ e TR : . s
30 788023  Gasket, Case & Cover ... - RIGHT ANGLE GEAR BOX Modef 3488-P91"
31 788022  Gasket, Shift Lever Housnpg BT —
T 32 778050 - Gear, thftlng (3rd & 4th)..7.. O T R | 794251 - Head Ass'y., -Left Hand (lncl Nos 2.
33 ~778020 ear. Shitting (1 st&2nd &Rev L . thru 16) ..:.. U D S 1
347778079 _ Gear,Side........< ...l el T _ \792025ﬁ_Sc1ewﬁBd.ﬂd_Selﬂ4T_&1\24 :
35 778037  Gear, ldler.. ... i, X 17285
36 - 778049 . Gear Cluster Ass'y., (Incl. No 28) L 3 772035 - Covel......... 7% e e
37 786024 Spacer .... s .................. o .4 788028 - Gasket, Cover :.... ... ..,
+ 38 792018 = &Ring, Snap/f...,.' ...... el .5 788018 _Ring, Snap .......... e
. 39 776015A Shaft, InpGti,.......... e 6 -778046. - GearsMiter-.. 7..,...0 0. ..
- 40 778024A Spur Gear, Input Shaft .....\.... A 7780034 . Bearing, Ball..r.‘,'.._.f;‘...'.‘_..
41" 790052  Washeér, Thrust ... ... ......... -8, /77678B6  Shaft, Output: Lo ,
42"788021 Seal & Retamer Assy Oll (lncl No L9 ?70026 - Housing, nghtAngIe Drlve, ........... I
B5) L ' '10°.78801i3\" Ring, Snap j ..... IO
43 778036 /Gear, OUtpUL ... i i 11788029 ™ Seal, Ol ... % SUTTUCERY AR
44 776028 / Pinion, QutpUt ... il " - 127 776194~ Shaft, Input...;;;.._...//;,.'.". ........ 1
45 788008  Seal, Oil.....0........0...... Ll 13 ..788030 . , Gasket, Cap ........ Jo e
«46 - 782%2 Housmg Axle e e, Al 14 786029 Cap & Seal Ass'y., Re iner (incl Nqs.
= 47 772076 Cover Assy Transaxle (lncl ‘Nos. 54, . ST 92&93) e 1 -
/  55,57,59&863) .. v e 15 788031  Seal, Oil ... .%o, .. e P 1
" 48/ 770068  Case Ass'y., Trapsaxle (incl. Nos. 54, 16 792026 Screw, Hex Hd., 1/4 20x 7/8 S 1//
/,,/ . ‘55, 57&63) ...... N ’ 17 780024 Bearlng, Ball.,.'//._.‘ .......... e A
= » -, o I '
. / . , - i L :
/ .". / (—_ C-1 4 " \'yi" o s // ‘

s




